

ANNEX 1

LIST OF COMMON CHEMOTHERAPY DRUGS

#	NAME	DOSE	ROUTE
1	Bevacizumab	400 mg per 16 ml	IV infusion
2	Bevacizumab	100 mg per 4 ml	IV infusion
3	Bevacizumab	300 mg	oral tablet
4	Bicalutamide	50 mg	oral tablet
5	Bortezomib	3.5 mg per vial	IV/SC injection
6	Carboplatin	150 mg	IV infusion
7	Carboplatin	450 mg	IV infusion
8	Carfilzomib	60 mg	IV infusion
9	Carfilzomib	30 mg	IV infusion
10	Carfilzomib	60 mg	IV infusion
11	Cisplatin	10 mg	IV infusion
12	Cisplatin	25 mg	IV infusion
13	Cisplatin	50 mg	IV infusion
14	Cyclophosphamide	200 mg	IV infusion
15	Cyclophosphamide	500 mg	IV infusion
16	Cyclophosphamide	1000 mg	IV infusion
17	Cyclophosphamide	25 mg/ 50 mg	oral tablet
18	Cyclophosphamide	50 mg	oral tablet
19	Cytarabine	10 mg	IV injection
20	Cytarabine	20 mg	IV injection
21	Cytarabine	100 mg	IV injection
22	Cytarabine	50 mg/ 5 ml	Intrathecal injection
23	Cytarabine	5 ml	Intrathecal injection
24	Cytarabine	100 mg	Powder for injection
25	Cytarabine	500 mg	Powder for injection
26	Cytarabine	1 gm	Powder for injection
27	Cytarabine	2 gm	Powder for injection
28	Dacarbazine	200 mg	Powder for injection
29	Docetaxel	20 mg	IV infusion
30	Docetaxel	80 mg	IV infusion
31	Docetaxel	120 mg	IV infusion
32	Doxorubicin	10 mg	Powder for injection
33	Doxorubicin	50 mg	Powder for injection
34	Enzalutamide	40 mg	oral capsule
35	Enzalutamide	80 mg	oral capsule
36	Etoposide	50 mg	IV infusion
37	Etoposide	100 mg	IV infusion



38	Fluorouracil (5-FU)	50 mg	IV infusion
39	Filgrastim	30 MU per 1 ml	SC/IV injection
40	Fosaprepitant	150 mg	IV injection
41	Gemcitabine	1.4 gm per vial	Powder for infusion
42	Gemcitabine	200 mg/ 1 gm per vial	Lyophilized powder for
43	Ifosfamide	1 gm	Powder for infusion
44	Ifosfamide	3 gm	Powder for infusion
45	Lenalidomide	5 mg	oral capsule
46	Lenalidomide	10 mg	oral capsule
47	Lenalidomide	25 mg	oral capsule
48	Letrozole	2.5 mg	oral tablet
49	Leuprolide Acetate	3.75 mg	SC/IV injection
50	Leuprolide Acetate	7.5 mg	SC/IV injection
51	Leuprolide Acetate	11.25 mg	SC/IV injection
52	Leuprolide Acetate	22.5 mg	SC/IV injection
53	Leuprolide Acetate	30 mg	SC/IV injection
54	Leuprolide Acetate	45 mg	SC/IV injection
55	Methotrexate	50 mg per 2 ml	IV/ IM/ Intrathecal
56	Methotrexate	500 mg per vial	IV/ IM/ Intrathecal
57	Methotrexate	2.5 mg	oral tablet
58	Methotrexate	5 mg	oral tablet
59	Methotrexate	7.5 mg	oral tablet
60	Methotrexate	10 mg	oral tablet
61	Methotrexate	15 mg	oral tablet
62	Mercaptopurine	50 mg	oral tablet
63	Megestrol Acetate	20 mg	oral tablet
64	Megestrol Acetate	40 mg	oral tablet
65	Paclitaxel	30 mg per 5 ml	IV infusion
66	Paclitaxel	100 mg per 16.7 ml	IV infusion
67	Paclitaxel	300 mg per 50 ml	IV infusion
68	Pemetrexed	100 mg per vial	IV infusion
69	Pemetrexed	500 mg per vial	IV infusion
70	Pegfilgrastim	6 mg	SC injection
71	Pomalidomide	1 mg	oral tablet
72	Pomalidomide	2 mg	oral tablet
73	Pomalidomide	3 mg	oral tablet
74	Pomalidomide	4 mg	oral tablet
75	Trastuzumab	150 mg per vial	IV infusion
76	Trastuzumab	440 mg per vial	IV infusion
77	Vincristine Sulfate	1 mg per ml	IV injection/ infusion
78	Zoledronic Acid	4 mg	IV infusion
79	Zoledronic Acid	5 mg	IV infusion

